
PARTS LIST

SSD600

P/N 524643

2018.08.



■PRECAUTIONS FOR USING THE PARTS LIST
1.	When ordering a part, specify the model name, part number, part name and quantity of the 

part required.
2.	For the retail prices, refer to the price list on the attached sheet.
3.	Be sure to use the genuine MARUYAMA parts. 
4.	There are parts included in the product but not listed in this document.
5.	The parts are subject to change for product improvement without prior notice.
6.	On the illustration page, there is a sentence, such as "See Fig. xx". This "xx" refers to the 

heading number shown in the top-left corner of the illustration page. 



- 1 -- 1 -

CONTENTS
1.FRAME, BUMPER......................................................................................................... 2

2.AXLE............................................................................................................................... 4

3.HITCH, UNDER COVER............................................................................................... 6

4.PUMP-1 (MS800S).......................................................................................................... 8

5.PUMP-2.......................................................................................................................... 12

6.DRIVE UNIT.................................................................................................................. 14

7.CHEMICAL TANK........................................................................................................ 16

8.WASHING TANK.......................................................................................................... 18

9.TANK FRAME............................................................................................................... 20

10.FAN-1........................................................................................................................... 22

11.FAN-2............................................................................................................................ 24

12.GEAR BOX.................................................................................................................. 26

13.NOZZLE....................................................................................................................... 30

14.STRAINER................................................................................................................... 34

15.WATER DIVERSION................................................................................................... 36

16.CHEMICAL PIPING.................................................................................................... 38

17.LABEL.......................................................................................................................... 40

18.ACCESSORIES............................................................................................................ 42



- 2 -

1.	SSD600
	 FRAME, BUMPER

2

15

15

15

3

8

18

2221

17

16

8

6

59

19

9

10
11

7

20
12

13

14

10

10
11

7

12

11
4

12

14

13

A

A

A
AA

A
B

C

C

D

DETAIL”A”DETAIL”B” DETAIL”C”

D



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 3 -

1-1	 366906	 SSD600	 1	
1-2	 568373	 Frame Comp.	 1	
1-3	 568389	 Bracket	 1	
1-4	 568390	 Stay	 1	
1-5	 568391	 Bracket	 1	

1-6	 568392	 Bracket	 1	
1-7	 194013	 Clamp Band	 7	
1-8	 567065	 Flange Bolt	 4	 M10x25
1-9	 567064	 Flange Nut	 4	 M10
1-10	 107581	 Nylon Nut	 8	 M8

1-11	 127216	 Washer	 8	 M8
1-12	 567093	 Flange Bolt	 8	 M8x25
1-13	 860533	 Bolt	 3	 M12x30
1-14	 567048	 Flange Nut	 3	 M12
1-15	 868696	 Edge Molding	 3	

1-16	 568394	 Bumper Comp.	 1	
1-17	 194013	 Clamp Band	 2	
1-18	 860533	 Bolt	 4	 M12x30
1-19	 567048	 Flange Nut	 4	 M12
1-20	 567093	 Flange Bolt	 2	 M8x25

1-21	 107581	 Nylon Nut	 2	 M8
1-22	 127216	 Washer	 2	 M8



- 4 -

2.	SSD600
	 AXLE

4

10
9

6
8

7
12

11 5

13141516
17

24

25

24

3

2

Fig.1

183

25

19
20

20
19

22

21

23

22

21

1 2~23



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 5 -

2-1	 568399	 Axle Ass'y	 1	 Incl.2-23
2-2	 568400	 Axle Bracket Comp.	 1	
2-3	 568406	 Shaft Ass'y	 2	 Incl.4-18
2-4	 568407	 Shaft Comp.	 2	
2-5	 568410	 Wheel Hub	 2	

2-6	 568411	 Bearing	 2	
2-7	 568412	 Bearing	 2	
2-8	 568413	 Collar	 2	
2-9	 056967	 C-Sharped Snap Ring	 2	 #62
2-10	 889022	 Oil Seal	 2	

2-11	 568414	 Oil Seal	 2	
2-12	 152862	 Sleeve	 2	 30x35x17L
2-13	 568415	 Washer	 2	 19x38xt4.5
2-14	 019618	 Spring Washer	 2	 M18
2-15	 088458	 Nut	 2	 M18x1.5

2-16	 069583	 Split Pin	 2	 4x36L
2-17	 057281	 Cap	 2	
2-18	 568416	 Hub Bolt	 10	 M12x1.5x44x34
2-19	 080432	 Bolt	 4	 M12x40
2-20	 567082	 Nut	 4	 M12

2-21	 889189	 Bolt	 4	 M16x35
2-22	 688069	 Nut	 4	 M16
2-23	 860533	 Bolt	 4	 M12x30
2-24	 568417	 Tire Ass'y	 2	
2-25	 568418	 Wheel Nut	 10	 M12x1.5



- 6 -

3.	SSD600
	 HITCH, UNDER COVER

14

8

4 3

6

10

2

1

13

11

5

11

11

11

11

9

9

12

7

Fig.1



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 7 -

3-1	 568420	 Hitch Comp.	 1	
3-2	 082545	 Bolt	 2	 M16x100x38
3-3	 567139	 Washer	 2	 17x32xt2.6
3-4	 683881	 U-Nut	 2	 M16
3-5	 568423	 Pipe Comp.	 1	

3-6	 567151	 Round Rivet	 1	 12x92.5L
3-7	 567031	 Snap Pin	 1	 12x2.6
3-8	 568427	 Cover	 1	
3-9	 568428	 Stay	 2	
3-10	 568429	 Cover	 1	

3-11	 567172	 Bolt	 8	 M6x14
3-12	 568430	 Bracket Comp.	 1	
3-13	 567035	 Bolt	 2	 M8x25
3-14	 567095	 Flange Nut	 2	 M8



- 8 -

4.	SSD600
	 PUMP-1 (MS800S)

A

A

3

2

6

5

35

7

9

12

1115

16

17

17

18

21

22

19
20

23
25

47

49
52

48
50

51

26

27

28

33

31

29
32

30

36

37
36

39

4645
44

43

40

42
4146

38

37

37

37

34

24

24

10

8

1314

4

57

5859

56 55 56

54

53



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 9 -

4-1	 568434	 Pump Ass'y	 1	
4-2	 151871	 Label	 1	 MS800S
4-3	 129985	 Crankcase	 1	
4-4	 044490	 Plug	 1	 R3/8
4-5	 086759	 Stud Bolt	 4	 M10x175x20x20

4-6	 027488	 Spring Pin	 2	 5x12AW
4-7	 091264	 Oil Filler Cap Ass'y	 1	 Incl.8
4-8	 014177	 O-Ring	 1	 P35
4-9	 129998	 Crankcase Cover	 1	
4-10	 014070	 O-Ring	 1	 S150

4-11	 092241	 Oil Gauge Ass'y	 1	 Incl.12
4-12	 044428	 Packing	 1	 25x34xt2
4-13	 091376	 Plug Ass'y	 1	 G1/4  Incl.14
4-14	 023170	 O-Ring	 1	 P12.5
4-15	 125824	 Bolt	 4	 M6x16

4-16	 660210	 Crankshaft	 1	
4-17	 047080	 Bearing	 2	 #6306
4-18	 027930	 Oil Seal Case	 1	
4-19	 027330	 Oil Seal	 1	 D30458
4-20	 026965	 O-Ring	 1	 71.7x1.6

4-21	 027930	 Oil Seal Case	 1	
4-22	 660216	 Seal Cap	 1	
4-23	 026965	 O-Ring	 1	 71.7x1.6
4-24	 125824	 Bolt	 8	 M6x16
4-25	 048733	 Connecting Rod Ass'y	 3	

4-26	 120971	 Piston Rod Ass'y	 3	
4-27	 020251	 Piston Pin	 3	 11x29
4-28	 126585	 Washer	 3	 24x32xt1.2
4-29	 027987	 Oil Seal	 3	 S10.5327
4-30	 026853	 Packing	 3	

4-31	 027341	 Seal Retainer	 3	
4-32	 130517	 Oil Wick	 3	 10.5x26x5
4-33	 027911	 Oil Pan	 1	
4-34	 100015	 Seal Packing	 3	
4-35	 108383	 Inlet Manifold	 1	

4-36	 100609	 Adapter	 6	
4-37	 026969	 O-Ring	 12	 31.3x2.65
4-38	 100610	 Packing	 1	 36x40xt0.5  Only Center
4-39	 100615	 Cylinder Pipe	 3	 36x39.5x70
4-40	 403947	 A Block Ass'y	 3	 Incl.41-46

4-41	 100611	 Inlet Valve Seat	 3	 7x31xt3.8
4-42	 412797	 Piston Packing	 3	 Incl.46
4-43	 027796	 Spacer	 3	 7x10x11.5
4-44	 100614	 Piston Retainer	 3	
4-45	 015850	 Spring Washer	 3	 M7



- 10 -

4.	SSD600
	 PUMP-1 (MS800S)

A

A

3

2

6

5

35

7

9

12

1115

16

17

17

18

21

22

19
20

23
25

47

49
52

48
50

51

26

27

28

33

31

29
32

30

36

37
36

39

4645
44

43

40

42
4146

38

37

37

37

34

24

24

10

8

1314

4

57

5859

56 55 56

54

53



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 11 -

4-46	 115598	 Nylon Nut	 3	 M7
4-47	 660214	 Discharge Manifold	 1	
4-48	 100226	 Valve Seat	 3	
4-49	 027952	 Valve	 3	
4-50	 026548	 Valve Spring	 3	

4-51	 027953	 Spring Retainer	 3	
4-52	 100225	 Packing	 3	 27.5x36x0.8
4-53	 130548	 Air Chamber	 1	
4-54	 109048	 Label	 1	
4-55	 107405	 Plug	 1	 PT3/4

4-56	 058464	 Nipple	 2	 PT3/8xPF3/8
4-57	 187159	 Ball Cock	 1	 G3/8xR3/8
4-58	 126231	 Spring Washer	 4	 M10
4-59	 126522	 Nut	 4	 M10



- 12 -

5.	SSD600
	 PUMP-2

11

17
18

1610

13
15

12

21
5

9

7

Fig.4

8

6

2
3

14

22

22

19

19

20

20

4
1

5



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 13 -

5-1	 189175	 T-Flange	 1	 2-G3/4
5-2	 682132	 Cap	 1	 G3/4
5-3	 187295	 Packing	 1	 26xt3.0
5-4	 568651	 O-Ring	 1	 P24
5-5	 567035	 Bolt	 3	 M8x25

5-6	 568630	 Extension (G11/4XG1)	 1	
5-7	 568435	 V-Pulley	 1	
5-8	 568487	 Key	 1	 7x7x30
5-9	 126578	 Washer	 1	 8.5x40xt3.2
5-10	 568437	 Bracket	 1	

5-11	 568438	 Bracket	 1	
5-12	 568439	 Bracket	 1	
5-13	 567477	 Bolt	 1	 M10x65
5-14	 567143	 Nut	 1	 M10
5-15	 567028	 Washer	 1	 10.5x22xt3.2

5-16	 080417	 Bolt	 2	 M10x150x30
5-17	 567028	 Washer	 2	 10.5x22xt3.2
5-18	 126231	 Spring Washer	 2	 M10
5-19	 567461	 Bolt	 4	 M10x35
5-20	 567064	 Flange Nut	 4	 M10

5-21	 568440	 Cover Comp.	 1	
5-22	 567173	 Bolt	 2	 M8x20



- 14 -

6.	SSD600
	 DRIVE UNIT

7

6

15

4

8

6 3

11
9

2
13

12
11

9

2
13

12

10
10



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 15 -

6-1	 568483	 Shaft	 1	
6-2	 568484	 Bearing Unit	 2	
6-3	 568485	 V-Pulley	 1	
6-4	 568486	 V-Belt	 2	
6-5	 568487	 Key	 1	 7x7x30

6-6	 069400	 C-Sharped Snap Ring	 2	 #35
6-7	 568488	 Drive Shaft	 1	
6-8	 568489	 Cover	 1	
6-9	 568655	 Stay Comp.	 2	
6-10	 567172	 Bolt	 4	 M6x14

6-11	 082212	 Bolt	 4	 M14x40
6-12	 081354	 Nut	 4	 M14
6-13	 126796	 Washer	 4	 M14



- 16 -

7.	SSD600
	 CHEMICAL TANK

3
4

56

1516

7

20
22

2

28

A

B

B

C

D

E

24
24

24

28

19
18

17

15
14

3132
32

30

31

23
21

13
14 15

28

DETAIL”A” DETAIL”B”

DETAIL”C”
DETAIL”D” DETAIL”E”

12

8

9

10

12

27

32
31

29

8
9

10
16

15

24

11

26

28

25
1 2~32

A

A

A



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 17 -

7-1	 568490	 Chemical Tank Ass'y	 1	 Incl.2-32
7-2	 568491	 Chemical Tank Comp.	 1	
7-3	 150772	 Elbow	 4	
7-4	 150773	 Packing	 4	 17x25x4
7-5	 567074	 Washer	 4	 17x30xt3

7-6	 567075	 Nut	 4	 G3/8
7-7	 568632	 Hydraulic Agitator	 2	
7-8	 567076	 Nipple	 2	
7-9	 567077	 Gasket	 2	
7-10	 567078	 Lock Ring	 2	

7-11	 568494	 Extension (G3/4XG1/2)	 1	
7-12	 568633	 90°Fitting (G1/2)	 2	
7-13	 542709	 Tee	 1	 1/2
7-14	 189160	 Nipple	 2	 R1/2xG1/2
7-15	 567079	 Extension	 5	 G1/2xG3/8

7-16	 188601	 Packing	 3	 12.5x18.5xt1.5
7-17	 568634	 Coupling (G11/4)	 1	
7-18	 568495	 Fork Coupling (G11/4)	 1	
7-19	 568496	 O-Ring	 1	
7-20	 568497	 Tee Fitting	 1	

7-21	 568498	 Hose Fitting	 1	
7-22	 568499	 3-Way Ball Valves	 1	
7-23	 568500	 Ball Valve	 1	
7-24	 568501	 Fork	 4	
7-25	 568661	 Basket Filter	 1	

7-26	 568502	 Vinyl Hose	 1	 12x16x750L
7-27	 568503	 Vinyl Hose	 1	 12x16x690L
7-28	 567220	 Wire Clip	 4	
7-29	 568504	 Mixer	 1	
7-30	 568505	 Hose Comp.	 1	 13x19x1260L  Incl.31,32

7-31	 568638	 O-Ring	 2	
7-32	 100691	 Packing	 2	 13.5x18xt2



- 18 -

8.	SSD600
	 WASHING TANK

5

1

13

10
8

12

4

15

10

9

7

6

15

Fig.7

11

14

14

3

2



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 19 -

8-1	 568506	 Washing Tank Ass'y	 1	 Incl.2-4
8-2	 568507	 Washing Tank Comp.	 1	
8-3	 568514	 Lid	 1	
8-4	 568639	 Extension (G11/4)	 1	
8-5	 568515	 Washing Tank Ass'y	 1	 Incl.6,7

8-6	 568516	 Washing Tank Comp.	 1	
8-7	 568514	 Lid	 1	
8-8	 568519	 Cock	 1	
8-9	 691334	 Vinyl Hose	 1	 15x18x280L
8-10	 659860	 Hose Band	 2	

8-11	 568520	 Bracket	 1	
8-12	 567035	 Bolt	 4	 M8x25
8-13	 567095	 Flange Nut	 4	 M8
8-14	 567173	 Bolt	 4	 M8x20
8-15	 127216	 Washer	 4	 M8



- 20 -

9.	SSD600
	 TANK FRAME

11
10

3

4

12

12

6

2

12

9

9

7

9

12

5

12

12

A

A

B

B

C

C

D

D

12

13

8
91

16
15

Fig.1

14



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 21 -

9-1	 568521	 Pipe Comp.	 1	
9-2	 568526	 Pipe Comp.	 1	
9-3	 568530	 Pipe Comp.	 1	
9-4	 568532	 Pipe	 1	
9-5	 568533	 Fook	 1	 M10

9-6	 568534	 Fook	 1	 M10
9-7	 568535	 Bracket	 1	
9-8	 194013	 Clamp Band	 1	
9-9	 567065	 Flange Bolt	 14	 M10x25
9-10	 080317	 Bolt	 4	 M10x55

9-11	 567028	 Washer	 4	 10.5x22xt3.2
9-12	 567064	 Flange Nut	 20	 M10
9-13	 864249	 Nylon Nut	 4	 M10
9-14	 567093	 Flange Bolt	 1	 M8x25
9-15	 107581	 Nylon Nut	 1	 M8

9-16	 127216	 Washer	 1	 M8



- 22 -

10.	SSD600
	 FAN-1

1 2

5

14

8

7

1012

16

Fig.12

18
17

13
11

3

4
15

9

19

10

A

A

B

B

12

1311

6 7~14



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 23 -

10-1	 568553	 Fan	 1	
10-2	 568554	 Hublid	 1	
10-3	 568555	 Wasehr	 1	 28.5x46xt3.2
10-4	 568556	 Washer	 1	 10.5x45xt4.5
10-5	 568557	 Key	 1	 8x7x65

10-6	 568558	 Fan Case Ass'y	 1	 Incl.7-14
10-7	 568559	 Ring	 1	
10-8	 568560	 Inlet Air Distributor	 1	
10-9	 568561	 Outlet Protection Grid	 1	
10-10	 092536	 Bolt	 8	 M6x25

10-11	 046365	 Nylon Nut	 8	 M6
10-12	 111848	 Washer	 8	 6.5x20xt2
10-13	 065005	 Washer	 8	 M6
10-14	 568604	 Cover	 1	
10-15	 567065	 Flange Bolt	 1	 M10x25

10-16	 132092	 Bolt	 4	 M8x30
10-17	 117177	 Nylon Nut	 4	 M8
10-18	 065006	 Washer	 4	 M8
10-19	 092536	 Bolt	 2	 M6x25



- 24 -

11.	SSD600
	 FAN-2

17
22

16

15

14
11

7

2221
18

4
5

2 12
14

11

1091922

26
24

20
131314

12

23

Fig.10

22

25
27

15

15

8

6

141313

3

141313

1114

12

1 2~15



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 25 -

11-1	 568551	 Plate Ass'y	 1	 Incl.2-15
11-2	 568606	 Plate	 1	
11-3	 568607	 Cover Comp.	 1	
11-4	 568611	 Adjust Plate	 1	
11-5	 568613	 Adjust Plate	 1	

11-6	 568614	 Cover Comp.	 1	
11-7	 568617	 Cover Comp.	 1	
11-8	 096048	 Bolt	 3	 M8x20
11-9	 081250	 Nut	 3	 M8
11-10	 065006	 Washer	 3	 M8

11-11	 088275	 Wing Bolt	 4	 M6x20
11-12	 092536	 Bolt	 4	 M6x25
11-13	 885612	 Nut	 8	 M6
11-14	 065005	 Washer	 8	 M6
11-15	 046365	 Nylon Nut	 4	 M6

11-16	 568605	 Inlet Protection Glid	 1	
11-17	 568610	 Collar	 3	
11-18	 194181	 Bolt	 3	 M8x150x30
11-19	 117177	 Nylon Nut	 3	 M8
11-20	 132092	 Bolt	 3	 M8x30

11-21	 015846	 Spring Washer	 3	 M8
11-22	 065006	 Washer	 12	 M8
11-23	 081250	 Nut	 3	 M8
11-24	 092536	 Bolt	 6	 M6x25
11-25	 046365	 Nylon Nut	 6	 M6

11-26	 111848	 Washer	 6	 6.5x20xt2
11-27	 065005	 Washer	 6	 M6



- 26 -

12.	SSD600
	 GEAR BOX

34

41

2

4243

37

46

47

23

22

36

36

4

21

29
182027

28

6

9

815

19
12

11

7

12
19

14

21

19
14

17

35

46 47

41
43

42

16

21
10

13

24

26

39

40
44

30

45
45

25

38

31

33

40

32

5

23
22

A

A

B

B

C

C

D

E

D

1 2~45

3 4~29

E



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 27 -

12-1	 568562	 Gear Box Ass'y	 1	 Incl.2-45
12-2	 568563	 Bracket Comp.	 1	
12-3	 568568	 Gear Box Ass'y	 1	 Incl.4-29
12-4	 568569	 Gear Case	 1	
12-5	 568571	 Gear Case	 1	

12-6	 568573	 Gear	 1	
12-7	 568574	 Gear	 1	
12-8	 568575	 Colalr	 1	
12-9	 568576	 Shaft	 1	
12-10	 568577	 Shaft	 1	

12-11	 568578	 Shaft	 1	
12-12	 568579	 Collar	 2	
12-13	 568580	 Collar	 1	
12-14	 568581	 Oil Seal	 2	
12-15	 568582	 Gear	 1	

12-16	 568583	 Shift Rod Comp.	 1	
12-17	 568586	 Oil Seal	 1	
12-18	 568587	 Coil Spring	 1	
12-19	 568588	 Bearing	 3	 #6207
12-20	 568589	 Seal Washer	 1	

12-21	 568590	 Bearing	 3	 #6205
12-22	 568591	 Plug Comp.	 2	 G1/4  Incl.23
12-23	 568593	 O-Ring	 2	 P12.5
12-24	 568594	 Knock Pin	 2	 8x20L
12-25	 568595	 Cap	 1	

12-26	 567035	 Bolt	 12	 M8x25
12-27	 567143	 Nut	 1	 M10
12-28	 567461	 Bolt	 1	 M10x35
12-29	 568596	 Steel Ball	 1	 #8
12-30	 568597	 Lever Comp.	 1	

12-31	 568601	 Stay	 1	
12-32	 568602	 Stay	 1	
12-33	 568603	 Collar	 1	
12-34	 080400	 Bolt	 2	 M10x100x26
12-35	 567062	 Flange Bolt	 2	 M10x70

12-36	 567064	 Flange Nut	 4	 M10
12-37	 567028	 Washer	 2	 10.5x22xt3.2
12-38	 567184	 Bolt	 1	 M8x35
12-39	 567095	 Flange Nut	 1	 M8
12-40	 567152	 Washer	 2	 12.5x26xt2.3

12-41	 132092	 Bolt	 2	 M8x30
12-42	 081250	 Nut	 2	 M8
12-43	 065006	 Washer	 2	 M8
12-44	 018081	 Bolt	 1	 M6x40x16
12-45	 567182	 Nut	 2	 M6



- 28 -

12.	SSD600
	 GEAR BOX

34

41

2

4243

37

46

47

23

22

36

36

4

21

29
182027

28

6

9

815

19
12

11

7

12
19

14

21

19
14

17

35

46 47

41
43

42

16

21
10

13

24

26

39

40
44

30

45
45

25

38

31

33

40

32

5

23
22

A

A

B

B

C

C

D

E

D

1 2~45

3 4~29

E



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 29 -

12-46	 689072	 Bolt	 4	 M12x30
12-47	 132117	 Nut	 4	 M12



- 30 -

13.	SSD600
	 NOZZLE

5253
54

57 55

25
26

27Fig.11

26

55

55

40
39

38

36 6

56

35 34

25

22

25

23
24

56

55
48

49
51

47
50

25
18

19
21

17
20

4
5

5
28

30

29

33

43

42

41

37

45

46

38

35
58

59

60

3

44

1 2~30

2 3~5

31 32~60

32 33~35

10
9

813

12

11

7

15

16

8

14



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 31 -

13-1	 568621	 Spray Pipe Ass'y	 1	 Incl.2-30
13-2	 568622	 Spray Pipe Ass'y	 1	 Incl.3-5
13-3	 568623	 Pipe Comp.	 1	
13-4	 567529	 Cap	 1	 G3/8
13-5	 567530	 Packing	 2	 15x20.5xt2

13-6	 889025	 2 Direction Nozzle Ass'y	 6	 Incl.7-16
13-7	 691211	 Body	 6	
13-8	 882112	 Cap	 12	
13-9	 691212	 Check Valve	 6	
13-10	 691213	 Diaphragm Valve	 6	

13-11	 883783	 Packing	 6	
13-12	 691214	 Nozzle	 6	
13-13	 691215	 Cap	 6	
13-14	 180540	 Strainer	 6	
13-15	 691216	 Packing	 6	

13-16	 691217	 Nozzle	 6	
13-17	 567961	 Body	 7	
13-18	 567962	 Cover	 7	
13-19	 148710	 Rubber Plate	 7	 16x24xt1.5
13-20	 566055	 O-Ring	 6	 P12

13-21	 568650	 O-Ring	 7	 P7
13-22	 889026	 Packing	 1	
13-23	 068998	 Plate	 1	 18xt0.9
13-24	 166721	 Cap	 1	
13-25	 089961	 Screw 	 14	 ST3.5x24

13-26	 568626	 Plate	 2	
13-27	 568627	 Plate	 1	
13-28	 104260	 Extension	 1	 PF1/2xPF3/8
13-29	 568625	 Line Filter	 1	
13-30	 194273	 Nipple	 1	 G1/2xG3/8

13-31	 568628	 Spray Pipe Ass'y	 1	 Incl.32-60
13-32	 568629	 Spray Pipe Ass'y	 1	 Incl.33-35
13-33	 568623	 Pipe Comp.	 1	
13-34	 567529	 Cap	 1	 G3/8
13-35	 567530	 Packing	 2	 15x20.5xt2

13-36	 889025	 2 Direction Nozzle Ass'y	 6	 Incl.37-46
13-37	 691211	 Body	 6	
13-38	 882112	 Cap	 12	
13-39	 691212	 Check Valve	 6	
13-40	 691213	 Diaphragm Valve	 6	

13-41	 883783	 Packing	 6	
13-42	 691214	 Nozzle	 6	
13-43	 691215	 Cap	 6	
13-44	 180540	 Strainer	 6	
13-45	 691216	 Packing	 6	



- 32 -

13.	SSD600
	 NOZZLE

5253
54

57 55

25
26

27Fig.11

26

55

55

40
39

38

36 6

56

35 34

25

22

25

23
24

56

55
48

49
51

47
50

25
18

19
21

17
20

4
5

5
28

30

29

33

43

42

41

37

45

46

38

35
58

59

60

3

44

1 2~30

2 3~5

31 32~60

32 33~35

10
9

813

12

11

7

15

16

8

14



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 33 -

13-46	 691217	 Nozzle	 6	
13-47	 567961	 Body	 7	
13-48	 567962	 Cover	 7	
13-49	 148710	 Rubber Plate	 7	 16x24xt1.5
13-50	 566055	 O-Ring	 6	 P12

13-51	 568650	 O-Ring	 7	 P7
13-52	 889026	 Packing	 1	
13-53	 068998	 Plate	 1	 18xt0.9
13-54	 166721	 Cap	 1	
13-55	 089961	 Screw 	 14	 ST3.5x24

13-56	 568626	 Plate	 2	
13-57	 568627	 Plate	 1	
13-58	 104260	 Extension	 1	 PF1/2xPF3/8
13-59	 568625	 Line Filter	 1	
13-60	 194273	 Nipple	 1	 G1/2xG3/8



- 34 -

14.	SSD600
	 STRAINER

6

1

4

2

Fig.1

5

3



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 35 -

14-1	 568449	 Strainer Ass'y	 1	 Incl.2-6
14-2	 568450	 Suction Filter (#50)	 1	
14-3	 568451	 Stay	 1	
14-4	 567035	 Bolt	 2	 M8x25
14-5	 567173	 Bolt	 3	 M8x20

14-6	 567095	 Flange Nut	 2	 M8



- 36 -

15.	SSD600
	 WATER DIVERSION

32

32

35

35

5

4

8

7
9

10

30

2324

6

88

16

33

3

11

2

14

13

20

18

19

21

26

25

28

29

27

12

15

34

10

31
17

22

1 2~32



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 37 -

15-1	 568453	 Water Diversion Ass'y	 1	 Incl.2-31
15-2	 568454	 Water Diversion Ass'y	 1	 Incl.3-5
15-3	 567087	 Pressure Gauge	 1	
15-4	 863965	 Divider	 1	
15-5	 863966	 Plug	 1	 R1/2

15-6	 567035	 Bolt	 2	 M8x25
15-7	 682393	 Elbow	 1	 R1/2xG3/4
15-8	 120835	 Ball Cock	 3	 G3/8xR3/8
15-9	 104260	 Extension	 1	 PF1/2xPF3/8
15-10	 116934	 Pressure Regulator Valve Ass'y	 1	 Incl.11-30

15-11	 105518	 Cap	 1	
15-12	 118702	 Knob	 1	
15-13	 088918	 Cap Screw	 1	 M10x18
15-14	 126195	 Nut	 1	 M10
15-15	 087484	 Screw 	 1	 M3xP0.5x6

15-16	 088915	 Cap Screw	 1	 M5x8
15-17	 107912	 Spring Seat	 1	
15-18	 103274	 Spring	 1	
15-19	 107913	 Spring Seat	 1	
15-20	 107914	 Guide	 1	

15-21	 107915	 Washer	 1	 22.6x26.7xt1
15-22	 107916	 Body	 1	
15-23	 107221	 Spring	 1	
15-24	 106498	 Valve Ball	 1	 5/32
15-25	 117252	 Sleeve	 1	

15-26	 013975	 O-Ring	 1	 S24
15-27	 105725	 Piston Ass'y	 1	
15-28	 117251	 Valve Seat	 1	
15-29	 011338	 O-Ring	 1	 P18
15-30	 020285	 O-Ring	 1	 P24

15-31	 066495	 Nipple	 1	 PT1/2xPF3/4
15-32	 567095	 Flange Nut	 4	 M8
15-33	 567172	 Bolt	 2	 M6x14
15-34	 568455	 Pipe Comp.	 1	
15-35	 862459	 U-Bolt	 2	 M8



- 38 -

16.	SSD600
	 CHEMICAL PIPING

19

18

19

20

3 2

2 3

1

3
2

5 6

4

15

8

15

17

9

7

26 25 27

24

13

17

16

17

11

Fig.4,5

Fig.7

Fig.14

Fig.7

Fig.8

Fig.15

11
10

11

23

13
12

13

22

21
23

23

15

14

Right Nozzle

Left Nozzle

19



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 39 -

16-1	 568536	 Suction Hose Comp.	 1	 32x700L  Incl.2,3
16-2	 568643	 O-Ring (G1)	 2	
16-3	 568644	 O-Ring (G11/4)	 2	
16-4	 568537	 Suction Hose Comp.	 1	 32x900L  Incl.5,6
16-5	 568643	 O-Ring (G1)	 1	

16-6	 568644	 O-Ring (G11/4)	 1	
16-7	 568538	 Suction Hose Comp.	 1	 32x950L  Incl.8,9
16-8	 568643	 O-Ring (G1)	 1	
16-9	 568644	 O-Ring (G11/4)	 1	
16-10	 568539	 Hose Comp.	 1	 10x16.5x3400L  Incl.11

16-11	 111569	 Packing	 2	 9.5x15xt1.5
16-12	 568540	 Hose Comp.	 1	 10x16.5x3700L  Incl.13
16-13	 111569	 Packing	 2	 9.5x15xt1.5
16-14	 568542	 Hose Comp.	 1	 10x16.5x1850L  Incl.15
16-15	 111569	 Packing	 2	 9.5x15xt1.5

16-16	 568544	 Hose Comp.	 1	 10x16.5x2100L  Incl.17
16-17	 111569	 Packing	 2	 9.5x15xt1.5
16-18	 568546	 Hose Comp.	 1	 10x16.5x390L  Incl.19
16-19	 111569	 Packing	 2	 9.5x15xt1.5
16-20	 568548	 Hose Comp.	 1	 19x1Bx950L

16-21	 568549	 Hose Comp.	 1	 19x28x2550L  Incl.22,23
16-22	 568647	 O-Ring (G3/4)	 1	
16-23	 188603	 Packing	 2	 18.5x24xt2
16-24	 567464	 Band	 5	
16-25	 567585	 Protect Hose	 1	 2x100L

16-26	 568652	 Protect Hose	 10	 2x50L
16-27	 568362	 Protect Hose	 1	 2x250L



- 40 -

17.	SSD600
	 LABEL

READ THE INSTRUCTION MANUAL
AND MEMORIZE HOW TO USE
THE MACHINE AND USE IT.
READ THE INSTRUCTION MANUAL OF 
THE CHEMICAL, AND USE CORRECTLY.
DURING INSPECTION, ADJUSTMENT
AND CLEANING, STOP THE ENGINE
OF THE TRACTOR AND REMOVE THE KEY.

1.

2.

3.

CAUTION
PLEASE WEAR CLOTHES THAT FITS
YOUR BODY. PREPARE PROTECTIVE CLOTHING,
PROTECTIVE MASK, PROTECTIVE GLASSES,
RUBBER GLOVES,
WORKING SHOES(BOOTS)ETC
AND WORK WITH SAFE CLOTHES.
DO NOT SUPPLY WATER DIRECTLY FROM
DRINKING WATER SOURCES OR
LAKES BREEDING LIVING THINGS.
MAKE A SPRAY PLAN SO THAT THERE IS
NO SURPLUS CHEMICALS.
WHEN ATTACHING OR DETACHING
THE SPRAYER, MAKE SURE THAT
THE CHEMICAL TANK IS EMPTY.
DO NOT START MOVING SUDDENLY,
SUDDEN TURNING, OR SUDDEN BRAKING.
FALLING ACCIDE.NTS MAY BE INCURRED.

1.

2.

3.

4.

5.

WARNING

WHEN ATTACH THE DRIVE SHAFT; 
STOP THE ENGINE, REMOVE
THE KEY, 
APPLY THE PARKING BRAKE,
AND DISENGAGE THE PTO. 

WARNING

DO NOT TOUCH
THE FAN.
GET INJURED

WARNING

DO NOT TOUCH
THE BELT.
GET INJURED.

WARNING PTO
540rpm

INSTRUCTIONS 
TO STOP OR TERMINATE
THE SPRAYING OPERATION,
TURN THE PRESSURE
REGULATING DIAL ALL THE WAY
TO THE LEFT, LOWER THE PRESSURE
AND DISENGAGE THE PTO

MAXIMUM PRESSURE 
2.0MPa (20bar) 

LUBRICATION

OIN DRAIN PLUG

MIN. INSERT

COCK INSTRUCTIONS

WASH STRAINER
AFTER OPERATION

GEAR BOX
OPERATION

1

2 3

4 5 6 7

8 9

14

15

16

17

18

10 11 12 13



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 41 -

17-1	 568467	 Label	 3	 SSD600
17-2	 568468	 Label	 1	 Caution
17-3	 568469	 Label	 1	 Warning
17-4	 568470	 Label	 1	 Warning
17-5	 568471	 Label	 1	 Warning

17-6	 568472	 Label	 1	 Warning
17-7	 568473	 Label	 1	 PTO 540rpm
17-8	 568477	 Label	 1	 Instructions
17-9	 568478	 Label	 1	 Instruction
17-10	 568479	 Label	 1	 Operation Nozzle

17-11	 568480	 Label	 1	 Pressure
17-12	 568481	 Label	 3	 Strainer
17-13	 568653	 Label	 1	 Instruction
17-14	 568474	 Label	 1	 Pressure
17-15	 568475	 Label	 2	 Lubrication

17-16	 568476	 Label	 2	 Oil Drain Plug
17-17	 568482	 Label	 6	 Min. Insert
17-18	 567306	 Label	 1	 Redzone



- 42 -

18.	SSD600
	 ACCESSORIES

7

6

7
4

1 2 3

6 5



	 Ref. No.	 Parts No.	 Parts Name	 Q'ty	 Remarks

- 43 -

18-1	 568461	 Instruction Manual	 1	 SSD600
18-2	 568462	 Installation Manual	 1	 SSD600
18-3	 889023	 Universal Joint	 1	
18-4	 568463	 Bracket	 2	
18-5	 568464	 Bracket	 1	

18-6	 567065	 Flange Bolt	 5	 M10x25
18-7	 567064	 Flange Nut	 5	 M10


